Permobil

Drawings Seat Frame

Seating System Part Catalogs  
Seat  
PS Seat  
Seat Frame  


 

Parts View

New Part Number Old Part Number Description Pos
315776 1823193 SEAT SUPPORT ASSEMBLY, PS 1.1
NULL 316833 SEAT SUPPORT 2.1
NULL 316835 STICKER 3.1
NULL 600695 PLASTIC PLUG 4.1
NULL 316818 BRACKET 5.1
NULL 315761 BRACKET 6.1
NULL 317038 STICKER 7.1
600764 600764-99-0 BOLT M8 x 20mm FHCS ZINC PLATED 8.1
318934 1823192 TUBE KIT, SEAT SUPPORT,PS LEFT & RIGHT SIDE, PAIR 9.1
612530 1826524 PLASTIC PLUG 26 x 17 1" OD,PS,C3G TUBULAR BACK 10.2
601884 601884-99-0 BOLT K6S 8x45 fzb 11.1
NULL 613225 NUT DIN 557 M8 Fe/Zn 12.1
600764 600764-99-0 BOLT M8 x 20mm FHCS ZINC PLATED 13.1
600233 600233-99-0 NUT M6M 8 BHB fzb 14.1
NULL 612694 SCREW ISO 7380 M8x80 10.9 Fe/Zn 15.1
NULL 602171 WASHER BN 737 Fe/Zn (8,4x20x2) 16.1
600228 600228-99-0 NYLOCK NUT M8 ZINC PLATED 17.1
NULL 315770 PLATE SEAT SUPPORT 18.1
NULL 315771 PLATE SEAT SUPPORT 19.1
NULL 315773 BAR SEAT SUPPORT 20.1
NULL 613228 SPACER 8x25x7 21.1
NULL 612694 SCREW ISO 7380 M8x80 10.9 Fe/Zn 22.1
NULL 612716 SCREW ISO 7380 M8x60 10.9 Fe/Zn 23.1
NULL 602171 WASHER BN 737 Fe/Zn (8,4x20x2) 24.1
600228 600228-99-0 NYLOCK NUT M8 ZINC PLATED 25.1
318933 1823191 PS LOCKING ARMR HARDWARE PAIR, LEFT AND RIGHT SIDE 26.1
NULL 315768 PLATE SEAT SUPPORT 27.1
600764 600764-99-0 BOLT M8 x 20mm FHCS ZINC PLATED 28.1
600228 600228-99-0 NYLOCK NUT M8 ZINC PLATED 29.1
NULL 315701 BRACKET BACKREST ADJUSTMENT 30.1
NULL 315715 BRACKET RIGHT 31.1
NULL 315716 BRACKET LEFT 32.1
601884 601884-99-0 BOLT K6S 8x45 fzb 33.1
NULL 602171 WASHER BN 737 Fe/Zn (8,4x20x2) 34.1
600228 600228-99-0 NYLOCK NUT M8 ZINC PLATED 35.1
601675 601675-99-0 BOLT K6S 6x16, AP-UNIT PS/PSJR, MF, HEADR 36.1
600238 600238-99-0 WASH BRB 6.4x12x1.5 fzb STD 37.1
600227 600227-99-0 LOCK NUT M6 LOW fzb DIN985/ISO10511 38.1
NULL 315694 BUSHING 39.1
317045 1823195 ARMR ASSY BACK/ARMR PS 40.1
317015 1823194 SEATPLATE KIT PS 41.1
317015 1823194 SEATPLATE KIT PS 42.3
NULL 1827493 SEATPLATE RIGHT 43.2
NULL 317623 VELCRO TAPE W=30 L=200 44.1
601353 601353-99-0 BHCS K6S 5x10 fzb 45.1
316870 1823206 CRUSH GUARD SEAT TILT PS 46.1
NULL 316867 BRACKET 47.1
NULL 316855 RUBBER PROTECT 48.1
NULL 612450 BLIND RIVET 49.1
NULL 601437-99-0 WASH BRB 3.2x 9x0.8 fzb DIN 9021 B, PS, PERMOLOCK 50.1
601353 601353-99-0 BHCS K6S 5x10 fzb 51.1

Spare Parts Catalog - v2.0 (5)